L-4400 SERIES PUMP PARTS LIST

REF.
NO.

PART
NO.

PARTS FOR L-4400, L-4405, L-4409

ITEM
DESCRIPTION

L-4400 SERIES

L-4400 L-4405 L-4409§ REF

QTY Q1Y QTY

NO.

PART
NO.

ITEM
DESCRIPTION

L-4400 SERIES
L-4400 L-4405 L-4409
QTY QTY QTY

92037
L-3065
92014
A-897
A-2762
A-2763

W~ U &R =

A-2758-A
A-2757-A
L-3007
114165-01
A-50
HA-57
108907-01
A-260
108905-91
H-28
L-4249
105373-01
A-116
L-4008-A
108910-91
L-4007
L-4006
L-4005
108909-91
90993
90837
L-4008
110155-01
L-1018
L-3023
L-3021
L-3019
106537-01
90634
L-4014
90636
L-4013
§-350
L-3020
L-3026-A
L-3016
L-3017
A-4333
L-3002
L-3001
91017
114763-01
H-30
90532
105933-91
A-368
105932-91
L-1021
L-1007-A
L-1022

BEELEGLBRL2LEEEE6R

5/8" JAM NUT
THROW-OUT YOKE

#10 SQUARE NUT
WASHER

CAM ROLLER

ROLLPIN

2 1/4 RD HD SCREW
THROW-OUT ROD

3/8 X 1 1/2 HEX BOLT
THROW-OUT LEVER SPRING
5/32 X 1 COTTER PIN
THROW-OUT LEVER

3/8 HEX NUT

PAWL

THROW-QUT CAM
THROW-OUT BRACKET
R HTORSION SPRING
HANDWHEEL

SAFETY CLUTCH SPRING
SAFETY CLUTCH SPRING
CLUTCH

CLUTCH

GREASE FITTING

DRIVE PIN

CLUTCH COLLAR
CILITE BUSHING
CARRIER

CARRIER

18T SPROCKET (OR)
16T SPROCKET

18T SPROCKET

18T SPROCKET

1/4X 1 1/2 BOLT

5/16 X 1 HEX BOLT
RETAINING COLLAR
WASHER

OIL SEAL

BEARING HOUSING
BEARING H'SING GASKET
CRANKSHAFT BEARING
NAME PLATE

5/16 X 1/2 HEX BOLT
SPRING ANCHOR

5/16 X 3/4 HEX BOLT
CRANKCASE ASSEMBLY
VENT PLUG
CRANKSHAFT DISC
CONNECTING ROD
LARGE ECCENTRIC
SMALL ECCENTRIC
#808 WOODRUFF KEY
COVER PLATE GASKET
COVER PLATE

3/8 X 1.3/4 SQ HD BOLT
PUMP SETTING SCALE
GREASE FITTING

5/16 X 3/8 SET SCREW
STROKE SETTING ARM
SETTING SCALE SCREW
STROKE SETTING FLANGE
OIL SEAL

CRANKSHAFT BEARING
CRANKSHAFT O'RING

2
1
1
2
2
1
1
1
7
1
1
1
10
1
1
1
1
1
1
0
1
0
5
1
1
2
1
0
1
1
1
0
3
12
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
3
1
2
3
1
3
1
1
1
1

-—-—-—Am-mro—-—n—u---A—n—n—n—n—xc:c:M—-—n—t-—-n--ncggoocoooooczomoocccoooomocoaoccoooao

ALL DESIGNS SUBJECT TO CHANGE WITHOUT NOTICE

_._a._n_aw_.mm_;_;_n_s_._._._n_n..u....;g_.n_n._n_._._._._.R;m..o_;_x_gcm_._;m_nc_.c_noooomgoomoggooo_sm

17

61

L-1020
L4012
A-261
L-3056
L-3004
113588-01
93024
93011
A-147
C-431-B
105895-01
105900-91
L-3052
11193501
L-1109
L-1041
L-1063
L-3074
L-3049
L-1042
L-1031-2
L-3055
112816-91
L-1047
L-1044-A
L-1098
L-1045-V
92028
L-3115
L4017-A
L-3031
106489-92
L-3045
90669
106490-92
L4016

110147-01
103453-02
93016
105448-01
A-3776
105447-01
105452-01
105461-01
105449-01
105462-01
A-2849
105463-01
105500-01
93010
105501-01
92020
93023
90635
L-3035
A-3097
114705-91
L-4025
111943-01

SETTING ARM KEY
CRANKSHAFT

SQUARE KEY

STROKE LOCATING SLV.
ECCENTRIC PIN
CONNECTOR ROD BUSHING
3/8 LOCK WASHER

3/8 FLAT WASHER

LEG MOUNTING PAD
PLUG

CROSSHEAD PIN

PISTON ROD ASSEMBLY
CROSSHEAD GDE. GASKET
CROSSHEAD GUIDE

ROD VEE PACKING SET
WASHER

PACKING SPRING
STUFFING BOX GASKET
QUTBOARD STUFFING BOX
RETAINING RING
STUFFING BOX INSERT
INBOARD CYLINDER
PISTON PLUNGER ASS'Y
SELF-LOCKING NUT
FLANGE PACKING WASHER
PACKING ADJ. GASKET
FLANGE PLUNGER PACKING
HEX NUT

1/2 PLASTIC PLUG
SUCTION MANIFOLD
VALVE O'RING

SUCTION VALVE ASS'SY
OUTBOARD CYLINDER
3/8 X 5 1/2 HEX BOLT
DISCHARGE VALVE AS'SY
DISCHARGE MANIFOLD
PLASTIC PLUG

7/16 X 7 1/2 HEX BOLT
SPROCKET

3/8 X 5/8 SCREW

SPACER

CRANKSHAFT

SAE FLAT WASHER

BACK UP RING

O'RING

BODY

BACK-UP RING

PISTON ROD O'RING
PISTON

BACK-UP RING

O'RING

CYLINDER

BODY O'RING

5/16 FLAT WASHER
STRAP

5/16 HEX NUT

5/16 LOCK WASHER

HEX HEAD BOLT

GASKET

3/8 LOCK NUT

ROD THROW-OUT ASSEMBLY
SUPPORT HANDLE
O-RING

O 4400000000000 00000CCOCOON = A NAEANHE - 2NN = = o ot S RWR = = BB O T
404~ 0C000CO000000COCOCOO = hdNL=-NA-NE-LANNON - o o % bt A NWN At 2 2 AR RE a0 O®
JOAﬂdAhNNN-‘_A_LN—L—L_A_._A—A—AQDOON_;_-M#_ANA_‘_LN[\)N_A_L_A._L—I-—L-‘_LN@N—A_A_l—l&).h,h.hAJdmAN

PRINTED IN USA



~—

Shaft and Sprocket Group for L-4405




Clutch Group for L-4409

Throwout Group for L-4409

PUMP REPAIR KIT L-4090
PUMP SETTING WRENCH L-3092-AS
PUMP SETTING CHART - 106534-91

19




